PROJECT REPORT

Project Sponsored by Research Steering Committee of
Development Council for Pulp, Paper and Allied Industries

Prepared By

T g i) e
Kebrusg




PROJECT REPORT

Development of Protocol for Evaluating the
Feasibility of Zero Liquid Discharge in RCF Based

w?

Project Sponsored by Research Steering Committee of Development Council for Pulp,

February 2023

Pulp & Paper Mills

Paper and Allied Industries

Prepared By

-~

Central Pulp & Paper Research Institute
Saharanpur -247001 (U.P.)




e

Project Team

* Dr M.K. Gupta, Director

Technical Guidance

® Dr Shivaker Mishra , Scientist E-IT & Head
Audit Cell

Mill  Visits & Technical
Support

* Dr Nitin Endlay , Scientist E-IT & Head
[...]
(Fig 2.7 ) for removal of suspended solids to reduce pollution load of the effluent stream

entering aeration tank .

Carbon Filter / Dual
Media Filter / Chemical

Carbon Filter / Dual
(@) Treatment etc

Media Filter / Chemical
Treatment etc for
polishing Effluent Quality
| partial reuse / recyle of
waste water to meet the

—— Primary Secondary
Treatment

Secondary Wast
Clarifier —3f ''95°°

‘/ Water

Aeration Tank

Clarifier

4

Sludge Return

\

Fig 2.5 Effluent Treatment Plant in Pulp & Paper Mills

Page | 9




W YW W W W S W

& @ W W W W

L

Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

Fig 2.7 Primary Clarifier

After clarification, the waste water is pumped into Aeration Tank equipped with
diffused aerators / surface aerators to maintain the dissolved oxygen level required

for proper metabolic activity of microbial culture. (Fig 2.8 ).

Page | 10




T

Y W W b W W W e W W Yy Sy Yy Ty & W ¥ W

T

Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

: 3 ‘1

Fig 2.8 Aeration tank
The overflow of wastewater from aeration tank than goes into secondary clarifier (Fig
2.9) for settling of biomass. The settled biomass is recirculated to aeration tank to

maintain the adequate MLSS level in aeration tank while the rest is disposed off.

Fig 2.9 Secondary Clarifier

The clarified effluent is further subjected to tertiary treatment ( Fig 2.10 ) involving
dual media filter / sand filter / activated carbon filter and /or chemical treatment

to further polish the effluent quality and meet the stipulated norms.

Page | 11



Ty N .

A R &

wr S =2F

W W W W W W )

- e e W W W

- -

T e =

-

Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

Fig 2.10 Tertiary Treatment System

Page | 12




Chapter 3

About Zero Liquid Discharge - An Introduction



W S W W

AT Ty e

W W W Ly 4 i

v v e v

& W W

e @4 e W W W

w

Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

Chapter 3

About Zero Liquid Discharge - An Introduction

3.0 About Zero Liquid Discharge

3.1

The conventional ‘Physico-Chemical-Biological’ treatment in various industrial sector
including pulp and paper mills does not remove TDS and color significantly in the

treated effluent thus limiting its reuse / recycle back into the process.

Zero Liquid Discharge ( ZLD) is a system consisting of unit processes or unit operations
or their combination, such that there is no discharge of liquid effluent from an industry,
process plant, etc. ZLD status of a unit is a reflection of the fact that the effluent
generated is effectively treated, recycled and reused by the mill / unit and no liquid is

discharge outside its premises.

Historical Perspective

ZLD technology was initially developed for power plants, in USA and later implemented
globally. During early seventies, high salinity of the River Colorado due to discharge
from power plants, developed the need for imposing Zero Liquid Discharge. Regulators
were primarily concerned with discharge from scrubbers and cooling tower blow downs
in power plants. First ZLD installed was of 1 14-454m>/hour capacity , based on
evaporation/crystallization. Initially low-cost ponds were used for evaporation of
Reverse Osmosis (RO) reject. In Germany, ZLD systems for coal-fired power plants were

a result of strict regulations and laws in the 1980s.

3.2 Benefits of ZLD

e Installation of ZLD technology facilitate water conservation through recycling and

reuse of process water recovered from waste water
o Helps in improving receiving stream water quality due to elimination /
minimization of waste water discharge

e In addition to receiving streams ecology , soil salinity and groundwater nearby

discharging units are also not affected.

Page | 13




A R

e

B

ty P

@ W ¥ WV YV @ 9 WU v w9

w 1 @

w Y W’

_-_ e W W W W !

Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

Reusing & Recycling of Treated effluent without technology intervention leads to

various issues as summarized as under :

Impact of Dissolved
Collidal Substances / Total
Dissolved Solids Build up

a
a

000000 O0CO0QO

Problems of Scales (carbonates and silicates)
Corrosion (sulfates, chlorides, iron and aluminum
ions)

Brightness reversion (due to Fe?*)

Bacterial growth due to higher dissolved organics
Odour problem in paper

High TDS, COD , BOD and Color in effluent
Poor drainage

Poor web formation

Decrease in strength properties of paper

High ash

Increase in water absorptiveness of paper ( Cobb)

Impact of Temperature

Increase

Temperature increase in the closed loop / circuit may lead

to :

O Accumulation of pitch on machine fabric or press

felt leading to negative impact on paper making
process and quality

Create corrosive conditions in presence of high
concentration of chlorides and sulphates

Promote Bacterial growth which may impact
Paper Quality

Decrease in Ph value of backwater due to increase
in VFA

Page | 15




"y @ W N -

tey #

@ W WV UL WYY e s

‘r

woou

=% WS W WS W W WP W S

T R

35

Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

Impact of TSS build up

0O 0O O

Plugging of shower nozzles, small lines and felts
Deposit formation ( biological . Non biological) and
Intensification of biological slime

Lower filtration capacity of fiber recovery units.
Poor Drainage

Increase demand of retention aids

Increase in Anionic Trash

and other materials

Increase the demand of wet end chemicals added
to increase the retention of fibers

Use of waste paper introduces adhesives , residues
, tapes, hydrolyzing sizing agents which in a water
system produce particulate component that tend to
stick to paper machine parts and final product

causing many problems

Other Impacts

(I

Low life of paper machine felt and wire
Increase in broke
Inorganic fouling in process equipments in different
unit operations frequently cause
— Downtime to clean the fouling causing

production downtime

— Quality defects in end products

ZLD in RCF Based Kraft Paper Mills

In recent times with implementation of Charter for Water Recycling & Pollution

Prevention In Pulp & Paper Industries in Ganga River Basin the fresh water

consumption and waste water targets for RCF based Pulp & Paper Mills has been

Page | 16




Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

formulated as under :

: RCF based Pulp & | Fresh Water Consumption, | Waste Water Discharge
i Paper Mills Category m? / t paper m? / t paper

: RCF based Pulp & 15 10
,.- Paper Mills producing
Bleached Grade of
! Paper

RCF based Pulp & 10 6

Paper Mills producing
Unbleached Grade of
Paper

In context with stringent fresh water consumption and waste water discharge norms as
4 well as well as to reduce cost of ETP operation many RCF based paper mills producing
: unbleached grade of paper have switched over to Zero Liquid Discharge ( ZLD) by
L complete reuse / recycling of back water without major technology intervention except

V fiber recovery system.

It is to be noted that inspite of operating on zero liquid discharge still a pulp and
paper mill requires 1.5 —2.5 m’/t paper as make up water due to steam,
evaporation losses , and loss of water as moisture along with finished paper ,

chemical preparation, sludge etc

¢
/
¢
"
¥




Chapter 4

Case Studies



Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

Chapter 4
Case Studies

To study and develop the protocol for evaluating feasibility of ZLD in RCF based paper

mills following mills were selected as case study under the project

1. Mill A ( RCF Based Produced Bleached Grade (Writing & Printing) Grade
Paper
2. Mill B ( RCF Based Mill Producing Newsprint Grade of Paper )

3. Mill C (RCF Based Mill Producing Kraft Paper )

Case Study I: Mill A (RCF Based Produced Bleached Grade (Writing & Printing
Grade) Paper

Process Details
The mill has a Hicon pulper for waste paper processing. The waste paper pulp is subjected
to cleaning and screening through a combination of Poire, high density cleaner, VSM and

CLB followed by deinking using floatation cell, poly disc filter and disperser. Cleaned,

screened and deinked pulp is mixed with chemicals & additives to achieve desired product
specifications. The pulp stock after passing through pressure screen is sent to paper

machine for production of writing & printing grades of paper.

The mill has 02 borewells with a permitted withdrawal quantity: 1911 KLD. The
electromagnetic flow meters are provided at each borewell to monitor the fresh water

consumption . The average fresh water consumption of the mill 12 m? /t paper.

The unit has a full fledged ETP up to tertiary treatment . The dimensions of each unit are

summarized in Table 4. 1

Table 4.1 : ETP Design Specification

Unit Dimensions g
Equalization tank 16 m x 8 m x3.25m 416 m3
Sedicell - 350 mi/he
Primary Clarifier Dia: 18.0 826 3

18| Page




Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

SWD 3.25 m

Aeration Tank (2 Nos.) 30mx24mx325m 3,516 m*
14mx24mx3.5m

Secondary Clarifier Dia: 18.0 m 826 m’
SWD 3.25 m

Tertiary Treatment System
Dual Media Filter (02)
Spray filter --

100 m3/hr each
80 m3/hr

Sludge Dewatering System- Available
Decanter Centrifuge- 2 Nos. &
Belt Press- 1 No.

12 tonnes dry solids per
day

The ETP Units are indicated in Fig 4. 1

Sedicell Equalization tank

Primary Clarifier

Aeration Tank Secondary Clarifier

Fig 4.1 ETP units at Mill A

Tertiary Treatment

19| Page




Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

Studies were initiated with initial fresh water consumption of 12 m>/ t paper followed by
increased recycling so as to achieve fresh water consumption of 10 m® / t paper as well
as 8 m3/ t paper . The impact of the reuse / recycling of back water without technological

intervention was also evaluated and is summarized in Table 4.2

Table 4.2 Impact of Increased Reuse / Recycling of Back Water

S. No. | Water Consumption, m*/t paper TDS, COD, mg/l | BOD, mg/l
mg/l
s Fresh water consumption 12 m*/Ton of Paper 1,300 800 280
@ 30% treated water/back water recycling
2. Fresh water consumption 9 -10m*/Ton of 2,200 1,000 400
Paper @ 50% treated water / back water
recycling
By @ 80% treated water/back water recycling 5,000 1,400 700
(fresh water consumption 7 - 8 m?> /Ton of
Paper.
4. Paper quality parameters 80 78 75
* Brightness 22 25 28
» Cobb
<3 Chemical consumption and other conditions 8 5 2
«  Clothing chocked, days. 30 8 4
+  Shower nozzles chocked, days. Normal Increased @ | Increased
«  Chemical consumption 20 % @ 40 %

As indicated above the build up of TDS, COD and BOD due to increased recycling /
reuse  of back water without any technology intervention adversely impacted the
brightness and cobb properties of the paper produced as well as led to increased chemical

consumption (retention aids etc ) and choking of shower nozzles short life of felt

As a result the mill discontinued its plan for increased reuse / recycling of back water and

went back to 30 % reuse / recycling of back water in its process.

Conclusions

It is difficult to achieve ZLD without technological intervention in a mill producing

Bleached Grade of Paper

20|Page




Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

4.2 Case Study II : Mill B ( RCF Based Mill Producing Newsprint Grade of Paper )

S.No Particulars of the Mill Details
1 Production Capacity, tpd 90 newsprint of high bulk (2.2 - 2.6
cm’/gm) of grammage 46 - 50 gsm
2 Raw material Indigenous old newspaper
3 Period of ZLD Operation 4 years
4 Fresh Water Consumption 1.94 m? / t paper
175 m*/day

Manufacturing Process

The paper manufacturing process includes processing of waste paper through pulper to ‘
produce pulp. The waste paper pulp is further screened & cleaned through two stage

turbo separators, Johnson screen and centric leaners. Then, pulp consistency is

maintained as per required grammage. The general layout of manufacturing process for

paper making is indicated in Fig. 4.2

Two Stage Turbo

Waste Paper Sand Refiller Separators & 1

T Chest Johnson Screen ‘

|

Machine Chest - Thickener
Chest

Three Stage Paper Machine
Cenrticleaners

Fig 4.2 General Paper Manufacturing Process of Mill B

Decker

Thickener

ZLD System Adopted by the Mill !|
L

After fiber recovery through sedicell, the backwater generated is stored in storage tank and ' ‘
reused either through spray filter (for use on paper machine) or directly in other pulp mill

operations The mill has discontinued the use of ETP as indicated in Fig 4.3

21|Page




Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

Fig.4.3 : Closed ETP at Mill

A PTZ camera is also installed to monitor the reuse / recycle of the back water ( Fig 4.4)

Fig 4.4 Web Camera facing Closed ETP

The multi pronge methodology was adopted to validate the feasibility of ZLD is as under:

Monitoring of TDS, COD and BOD Level Accumulated in Back Water Samples

Collected from Different Sources

Comparative Study of Water Intake v/s Water Loss

Material Balance Study with Respect to Inputs & Outputs During Paper Making
Study in Laboratory Simulating Mill Conditions to Estimate the Constant level of
TDS, COD and BOD accumulated in Back Water Circulating in Closed Loop Due
to Zero Liquid Discharge

22 |Page




Development of Protocol for Evaluating the Feasibility of Zero Liquid Discharge in RCF Based Pulp & Paper Mills

Monitoring of TDS, COD and BOD Level Accumulated in Back Water Samples Collected

from Different Sources

The TDS, COD and BOD level in back water samples generated from different mill operations

as collected and analyzed at different interval is summarized in Table 4.3 below:

Table 4.3 Build up of Pollution Load @ Various Intervals of Time

S. Period Sources TSS, TDS, | COD, | BOD,
No. mg/l mg/l mg/l | mg/l
Tk 1% sampling Paper Wire Tray | 2316 | 6258 | 4355 | 2173
Machine # | Back
Water
Paper Wire Tray | 2426 6488 | 4332 | 2279
Machine # 2 Back
Water
Paper Wire Tray | 2657 6356 | 4546 | 2122
Machine # 3 Back
Water
Sedicell Inlet 2196 6419 | 4409 | 2021
Sedicell Outlet 403 6393 | 3112 | 1798
Spray filter Outlet 188 6316 | 3001 | 1687
2. | 2" sampling Paper Wire Tray | 2966 | 6344 | 4209 | 1944
Machine # 1 Back
Water
Paper Wire Tray | 2612 6233 | 4321 | 2138
Machine # 2 Back
Water
Paper Wire Tray | 2294 6493 | 4177 | 2157
Machine # 3 Back
Water
Sedicell Inlet 2435 | 6397 | 4249 | 2166
Sedicell Outlet 359 6266 | 3139 | 1734
Spray filter Outlet 202 6225 | 2997 | 1712

23|Page



Development of Protocol for Evaluating the Feasibility of Zero Liguid Discharge in RCF Based Pulp & Paper Mills

As indicated above and in Fig 4.5 below the TDS , BOD & COD level was nearly stable

during the period of sampling indicating mill operation on ZLD

'v/_— —_——— —_——— —_— e ————— —_— T il N\
i
@ October, 2017
B November,2017
\_ o
Fig 4.5 Nearly Constant Level of TDS , COD & BOD in back water
Water Intake v/s Water Loss
Further water losses per day were estimated during the paper making and compared
to the total water intake i.e.182 m*/day which is used as make up water to compensate
water loss as evaporation from dryer section, as steam loss, as back water carryover
with solid rejects, as back water used in ash quenching and as miscellaneous losses. As
indicated in Table 4.4 the water intake was similar to the water losses estimated
Table 4.4 Comparative Estimation of Water Intake & Water Losses
Water Intake, m*/day Water Loss, m*/day